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Test Report

REFHA R3] ER O R R
HO KAT TECHNOLOGY CO., LTD

& F W ARIEE KR EATA 520858 148

1F., 208-1, QIANCUN RD., DAYA DIST., TAICHUNG CITY 428, TAIWAN

TR S ¥ H B A RE AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# 4% B ¥ (Sample Submitted By) : REUFHHEA R E (HO KAT TECHNOLOGY CO., LTD)

A &% % #% (Sample Description) : POLYLACTIC ACID TABLEWARE(CORN BASED)PLA % $LE& & &
# b4t ' (Sample Material) : PLA

J& & B (Country of Origin) t &% (TAIVAN)

H4.(0ther Info.) : dBhR % 5® (Brand: i#&®)

Y4+ B #7(Sample Receiving Date) : 2016/12/02

) 3X #8 F (Testing Period) . 2016/12/02 TO 2016/12/13

B3R E K (Test Requested)
RAFEFP B REATRK > ARIA B H LB AIRE £ %4% o / The test was specified by client, please refer to result table
for testing item(s).

B4 R (Test Results) : # A TF—7 (Please refer to next pages).

This document s ssued by the Company subject tots General Condtions of Service printed overleaf, avaiable on request or accassible a ity ) \/en/Terms-and-Conditions.a
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hiip Jen/Term ditions ‘cument.aspx. Attention is
drawin to the Imitation of abilty, indermnification and urisdction issues defined therein. Any holder of this docurmen s advised hat Information conained hareon reflects the Company's
findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and oblig under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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BX & X (Test Results)

B #(Page) : 2 of 3

IO B AT A

X3R4 (PART NAME)No. 1 : & &xi (WHITE BOWL)
ARIAB Fix BIRF % ¥ 2 3
(Test Items) (Unit) (Method) #&Mm [ (Result)
(L0Q) No. 1
=R - (4%EEEE, 95°C, 20m4%) / pom |AFRBBER B~ AERRI K- 0.5 n.d.
Melamine-(4% acetic acid, 95°C, 20 F o= R R A A B BRI
min) (102411 A 13 8 #F4% R F % 1021950916

AL 0 LA B AR IRAR B AT R/ — AR AR
1 %1 14 78] % (HPLC/DAD) »-#7. / With
reference to Sanitation Standard
for Food Utensils, Containers and
Packages-Plastics with
formaldehyde-melamine as raw
material for synthesis (MOHW Food
No. 1021950916 announced, November
13, 2013). Analysis was performance
by HPLC/DAD

#3x(Note) *
1. 0. 1wt% = 1000ppm
2. L0Q = Limit of Quantification (& E#&MR)
3. n.d. = Not Detected = /»# (less than) LOQ (ki)

4 ENWERFRAMEELE BTE B EH BEATREERELGHELIMMAEH -/ Due to the
commercial competition and other consideration the client can’t provide information related to the

submitted sample besides the information listed on the page one.

SRR A E R AR RE L E N FTERMARE R X AELZAHN  HEBES
4 B4R L F 7 o (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, it shall be determined by the authorities according to the law.)
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IO AT O

¥ BR VoA WAL 0 RATATBRRAZ RS/ Hm. *
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g 44 2 (End of Report) **
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